
:ge Tech m m r m a v r a a  RBw~, 
ARCHITECTURAL PAVERS 

National Distribution 8883806575 TEST REPORTS 

~ r ,  ~ 6 b  Avenell 
file Tech Pavers 
P.O. Box 5982 
Los Angeles, CA 90055 

Re: Material Testing Services - pavers 
Heider Engineering File No. 110118 

Dear Mr. Avenell, 

Please find tabulated below the results of our testing of your concrete pavers, Testing was performed 
in accordance with the indicated ASTM testing procedures. 

Sample ID: 12"x24"x2" Unground HE Lab Nos.: 3698 - 3700 
Sampled by: Tile Tech Pavers Personnel 
Delivery Date: July 21,2011 
Compressive Strength ASTM C 140 

Date Tested: July 22,2011 Age of Sample: over 28 days 
Lab No. Com~ressive StrenHh. psi 
3698 10640 
3699 10000 
3700 10270 

Ave.= 10300 

Ifypu need dditicrnpl jnformafion, pkasa mntact us at yaw mnvenierl~e, 
~ e c s f u l l y  suhmirnd, 

Wnnh W. Mder, RCE 
Priecipal Engineer 

Ph: (909) 673-0294 

F R E  (909) 673-0471 
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Mr. 8ab~vewll 
nlit ~ech  Pavers 
F.0. EW 5 1 2  
Lo5 Anples, CA 9DWS 

Re: Material Tasting Sewice - pavets 
Hoidgr Engineering Fik Nh). 110118 

Pear Mr. Aveneil, I I 
PCase find tabulated bebw the fesults ofourtestingof yaw mncete pavers. Teskirt~ w perfarmed 

in amdance with the indicated A!5TM testing prmedure~. 

Sample ID: 12"xWxi" Ground Tap HE Lab Nos.: 3692 - 3697 
Sampled by: mle Tech Pavers Personnel 
Dt?ltwwy Date: Juhg 23 ,Wl l  
Comprusk6! StrengthMTM C W ,  Flexural #mrylhA!ZlM C 293 

Date Tasted: July 22, ZOli Age of EPw4: ever 28 days 
Lab N a . m m s W k  
3692 If540 
3693 1 W i O  
3694 &mQ 

A llU0 

Ihto Tasted: July 22,3311 
j&& ~ r a l S W e n & & g  
5695 1430 
3696 1505 
,Sam7 s32 

Ave. = 1420 

If you need additional infarrn&ian, please mtaEt us at ywr convenience. 

Dennis W. Heider, RCE 
Principal Engineer 
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National Distribution 8883806575 TEST REPORTS 

Dear Mr. Avenell, 

Please find tabulated below the results of our testing of your concrete pavers. Testing was performed 
in accordance with the indicated ASTM testing procedures. 

Sample ID: 12"x24"x1.5" Charcoal HE Lab Nw.: 3689 - 3691 
Sampled by: Tile Tech Pavers Personnel 
Delivery Date: July 21,2011 
Compressive Strength ASTM C 240, Flexural Strength ASTM C 293 

Date Tested: July 22,2011 Age of Sample: over 28 days 
jab No. Cam~ressive Strentzth. mi Flexural Strenm. nsi 
3689 12590 1440 
3690 13060 1465 
3691 13010 - - 1295 

Ave. = 12890 1400 

if yau need ;lddRional hfowhn, please contact us at your convenience. 
Respectfully submitted, 

Dennis W. Heider, RCE 
Principal Engineer 

I Ph: (POP) 673-609f 

PRX: (09) 673-02719. 
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Mr. Wb Avenell 
Tik Tech Pavera 
P.O. 430% rn 
Los Angel&, CA 'XI055 

Dw Mr. AwMjl, 

Pleawfind tabulatad below & mub daur  W s i q  of rgtrur rohcwb pawis;. T- war pearmd 
in scwrciafice with tke itsdimd ARM Wng pmcahm. 

Sample 10: U * X I ~ ~ X ~ ~  E%&la H€ hb Noa: 3765 - T;l"fO 
SampM b g ~  TileTeth hverr Per&lineI 
Relhrery Datw July 3% 20% 1 
C m ~ ~ A S T M C i r l D , ~ m l S ~ ~ c s 3  

aata Testsk July 15,28-Zt Age of Sample: mr28 thys 
hsw'iQ% 
3x5 Y330 
3x6 8710 
368 m 

Am= 93QQ 

1P you a d  ad$ltional idomt ian ,  p h w  cqntact p & y ~ ~ ~ r e w e n i o ~ .  
~ e s p a f u ~ ~ y  suhmmd, 

Dennis W. Heider, RCE 
Staff Engineer Principal Engineer 
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